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No.WT2022-115

CUSTOMER: Haovang Environmental Co. Lid

SAMPLES FOR TESTING

Name: Imm Single-texture HDPE geomembrane
Manufacturer: Haovang Environmental Co. Ltd
Appearance: Black sheet

Thickness: Imm

DATE OFRECEIPT:

ISSUE DATE:
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Test report

Report number: WT2022-115 Total 3 pages, Page 1
Product name Single-texture HDPE geomembrane Inspection Entrusted inspection
category
Entrusted unit Haoyang Environmental Co.,Ltd Specificati H]?:I;%ZZ—; j_oz%(gé 0
on and
model
Production unit Haoyang Environmental Co.,Ltd Sample /
level
The number of Smx1m Sample WTYP2022JYXM115
samples number
Sample delivery Gao Feng Sample 2022.09.30
personnel receipt date

Sample product

Characteristics and Flat and undamaged Sample Business hall
status collegtlon
location
. o 2022.10.01
Inspection 22°C,55%RH Date of
conditions inspection 2022.12.20
The basis of CJ/T234-2006 (High-density polyethylene geomembrane for landfill)
inspection
Roughness height, width and deviation, density, yield strength, breaking strength, yield
Inspection elongation, breaking elongation, right-angle tear strength, puncture strength, standard oxidation

requirements induction time, water vapor permeability coefficient, -70°C low temperature impact
embrittlement performance, and UV resistance.

After testing, all items tested were in compliance with the technical requirements of

) CJ/T234-2006 "High-density polyethylene geomembrane for landfills".
Test conclusion ——

Report issuance date
(stamp):

Complete Pour | Only responsible for samples.

Chief Inspector: f;{, %‘é % Review: 3114 vl %l
Date Jodl.|).2v Date DO'}).\ h Jo Date: }022 /l e
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g
Serial Inspection items Technical Test results Single item :
number indicators evaluation i
1 Rough height (Mm) >0.25 0.28 Pass L»f\d]'ﬂ‘{ M
2 Width and deviation (%) 180 0.12 Pass i A;ﬁ
3 Density (g/cm?) >0.939 0.941 Pass
. From >15 21.6 Pass
Yield south to B
4 strength north
(N/mm)
Crosswise >15 2390 Pass
From >10 252 Pass
S Fracture south to
strength north
(N/mm)
Crosswise >10 277 Pass
. From >12 124 Pass
6 Ylldd . south to
elongation north
rate
%) Crosswise >12 12.1 Pass
From >100 612 Pass
7 glrgrcltl;icon south to
g north
(o)
Crosswise >100 678 Pass
Right-angle
tea% strenggth From 2125 162 Pass
3 south to
™) north
Crosswise >125 158 Pass
9 Puncture strength (N) >267
Complete | Only responsible for samples.
Pour

Chief Inspector: 276 442 g/{\
Date; )2 [1- 20

Revie:ﬁjﬂ_ %.1
Date: 5. (.20
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Serial Inspection items Technical Test results Single item
number indicators evaluation
Standard oxidation
10 induction =100 115 Pass
time(OIT)min
Water vapor
11 permeability(g.com/( <1.0x10-13 4.8x10-'4 Pass
cm?.s.Pa))
12 -70°C low temperature Pass Pass Pass
impact embrittlement
performance
UV resistance (retention
rate of standard OIT after
13 1600h of UV >50 50.8 Pass
irradiation)(%)
Q) ‘\L
Complete Only responsible for samples. \\g
Pour
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Date: )ﬂ),{1‘2d

Date: )o1212~20

Date:




